SPORTON LAB. FCC RF TeSt Report Report No. : FW9D1403

FCC RF Test Report

APPLICANT . Verifone, Inc.
EQUIPMENT . Point of Sale Terminal
BRAND NAME . Verifone

MODEL NAME : X990

FCCID : B32X990

STANDARD . 47 CFR Part 2, and 90(S)

CLASSIFICATION : PCS Licensed Transmitter (PCB)

The product was received on Dec. 14, 2019 and completely tested on Jan. 26, 2020. We,
Sporton International (ShenzZhen) Inc., would like to declare that the tested sample has been
evaluated in accordance with the procedures given in ANSI C63.26-2015 and shown
compliance with the applicable technical standards.

This report contains data that were produced under subcontract by Laboratory Sporton
International (Kunshan) Inc.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (Shenzhen) Inc., the test report shall not be reproduced

except in full.

Von. Gl

Reviewed by: Derreck Chen / Supervisor

"
\.‘\\‘\‘l | 'I"/’/

2 A=

sV T == ,
,,’///:\—i\:\p |[ACCREDITED)
Dorly |\ Cert #5145.01

Approved by: Eric Shih / Manager

Sporton International (ShenzZhen) Inc.

1/F, 2/F, Bldg 5, Shiling Industrial Zone, Xinwei Village, Xili, Nanshan, Shenzhen, 518055
People’s Republic of China

Sporton International (Shenzhen) Inc. Page Number :1 of 21
TEL : 86-755-8637-9589 Report Issued Date : Apr. 03, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : B32X990 Report Template No.: BU5-FWLTE Version 2.0



SPORTON LAB. FCC RF TeSt Report Report No. : FW9D1403

TABLE OF CONTENTS

] AV Y (@ NI o TR 1O 2 A SRR 3
SUMMARY OF TEST RESULT L..oiiiiiiiiiiiie ittt sttt sttt tae e e sttt e e e s st e e e e et te e e s assbeeeeansteeeesantaeaesnntaeeeennees 4
1  GENERAL DESCRIPTION ...utiiiiitiiiteiitiite ettt e ettt e e stteeaestteeaestaaaaesastaeeessssaeeesassaeeesassseeesasssaeessssseeessnssnes 5
IO R Y o] ][ ot o | ST OO T PP OO PP POPPPPTPP 5
1.2 IMIBNUFACTUTET ..ttt e ettt e e e e e 4 bbbt et e e e e e s R bbb ettt e e e e e e s nnbb b ee e e e e e e e annnbnnneeeeens 5
1.3  Feature of EQUIPMENT UNAEN TES....c.ii ittt e e e e e e s st r e e e e e e e st re e e e e e e e e nanrrnneeeees 5
1.4  Product Specification of EQUIPMENt UNAEr TEST ........uuuuiiiiiiieiiiiieieieieieriieinrsrsrsinrernieren—————.. 5
ST\ o T [ 1= Vo T o =L ST 6
1.6 Maximum Conducted Power, Frequency Tolerance and Emission Designator............ccccocveveennneee. 6
O A =11 1] [0 ST (=TSP PU PP OPPPPTPP 7
1.8 TSt SOFIWAIE ...ttt ettt e e e e e e e bbbttt e e e e e s aab bbbt e e e e e e e s annbb b bt e eeeeeeannnbrnneeaaeas 7
1.9 APPIEA STANAAIAS .....eeiiiieeiieee ettt e e e e e s bbb e et e e e e e s bbb e e e e e e e e e s annrreneeaaeas 8
2 TEST CONFIGURATION OF EQUIPMENT UNDER TEST ...tuiiii i 9
P2 R =2 |V o o [ TP PP PPPUPT TP 9
2.2 Connection Diagram Of TESE SYSIEIM .....cccoiiiiiiiiiiie e 10
2.3 Support Unit used in test configuration and SYSTEM .........coocuiiiiiiiiieiiiiee e 10
2.4 Measurement Results Explanation EXampPle ...........cooouiiiiiiiiiiiiiiie e 10
2.5 Frequency List of Low/Middle/High Channels...........ccoooioiiiiiiiiii e 11
G T I8 S N o =01 U 12
3.1 Conducted Output POWEr MEaSUIEMENT........ccoeii i 12
3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement...............ccccoeeeeeee e, 13
3.3 EMISSIONS MASK MEASUIEMENT .......uuiiiiiieeeiiiiiieieeee e e s e seiteeeeeaeeessstnteeeeeaeeesassneeneeeaeeesannnsseeeneaessaanns 14
3.4 Emissions Mask — Out Of Band EmisSions MeaSUIrE€MENt...........ccuuueireeereiiniiiieieeeeeeesieeeeeeeeeseennes 16
3.5 Field Strength of Spurious Radiation MEaSUrEMENt ...........cocuiiiiiiiiieiiiiiee e 17
3.6 Frequency Stability MEasSUrEMENL..........ccooiiie i 19
4 LIST OF MEASURING EQUIPMENT ...ouiiiii ittt e e e e e ettt e s e e e e e et e e e e e e e eaaannaeeeas 21
5 UNCERTAINTY OF EVALUATION ..ccii ittt ittt ettt stet e ettt e e e e sntee e e e sntaa e e e snbeeaeasntaeeeeantaeeeennees 22

APPENDIX A. TEST RESULTS OF CONDUCTED TEST

APPENDIX B. TEST RESULTS OF RADIATED TEST

APPENDIX C. TEST SETUP PHOTOGRAPHS

Sporton International (Shenzhen) Inc. Page Number 2 of 21
TEL : 86-755-8637-9589 Report Issued Date : Apr. 03, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : B32X990 Report Template No.: BU5-FWLTE Version 2.0



SPORTON LAB. FCC RF TeSt Report RepOI’t No. : FW9D1403

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE
FW9D1403 Rev. 01 Initial issue of report Apr. 03, 2020
Sporton International (Shenzhen) Inc. Page Number 3 of 21
TEL : 86-755-8637-9589 Report Issued Date : Apr. 03, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : B32X990 Report Template No.: BU5-FWLTE Version 2.0



SPORTON LAB. FCC RF TeSt Report RepOI’t No. : FW9D1403

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section

3.1 §2.1046 Conducted Output Power Reporting only PASS -
§2.1049 Occupied Bandwidth and

3.2 Reporting only PASS -
§90.209 26dB Bandwidth
§2.1051 Emission masks —

3.3 < 50+10log1o(P[Watts]) PASS -
§90.691 In-band emissions
§2.1051 Emission masks —

3.4 < 43+10log1o(P[Watts]) PASS -
§90.691 Out of band emissions

Under limit

§2.1053 Field Strength of Spurious

35 < 43+10log:o(P[Watts]) PASS 29.23 dB at
§90.691 Radiation

2455.110 MHz

§2.1055 Frequency Stability for

3.6 <2.5ppm PASS -
§90.213 Temperature & Voltage

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the regulation
limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer, and
the manufacturer takes all the responsibilities for the accuracy of product specification.
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1 General Description
1.1 Applicant

Verifone, Inc.
Suite 200 1400 W Stanford Ranch Rd Rocklin CA 95765 USA

1.2 Manufacturer

Verifone Systems (China) Inc.
Rm 318, south of Bld C18, Startup Headquarters Base, North of Fuyuan Road, Wuging Development
Area, Tianjin, China, 301700.

1.3 Feature of Equipment Under Test

Product Feature
Equipment Point of Sale Terminal
Brand Name Verifone
Model Name X990
FCC ID B32X990
GSM/WCDMAJ/LTE
WLAN 2.4GHz 802.11b/g/n HT20/HT40
EUT supports Radios application WLAN 5GHz 802.11a/n HT20/HT40
Bluetooth BR / EDR / LE
GNSS/NFC
Conducted : N/A
IMEI Code Radiation : 869091030296874/869091030296882
EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

2. There are four types of EUT, the difference between them is different suppliers for the LCD Panel.
We only choose the sample 1 to perform full tests

1.4 Product Specification of EQuipment Under Test

Product Specification subjective to this standard

Tx Frequency 814.7 ~ 823.3 MHz

Rx Frequency 859.7 ~ 868.3 MHz

Bandwidth 1.4MHz / 3MHz / 5MHz / 10MHz / 15MHz

Maximum Output Power to Antenna  [23.40 dBm

Type of Modulation QPSK / 16QAM / 64QAM (Downlink only)
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum Conducted Power, Frequency Tolerance and Emission

Designator
Frequency - Maximum
FCC Rule System Type of BW Tolerance EMISSION | conducted
Modulation (opm) Designator power (W)
Part 90S LTE Band 26 QPSK 1.4 MHz - 1M10G7D 0.2089
Part 90S LTE Band 26 16QAM 1.4 MHz - 1M10W7D 0.1710
Part 90S LTE Band 26 QPSK 3 MHz - 2M73G7D 0.2173
Part 90S LTE Band 26 16QAM 3 MHz - 2M72W7D 0.1770
Part 90S LTE Band 26 QPSK 5 MHz - 4M52G7D 0.2188
Part 90S LTE Band 26 16QAM 5 MHz - 4M50W7D 0.1770
Part 90S LTE Band 26 QPSK 10 MHz 0.0079 9MO07G7D 0.2118
Part 90S LTE Band 26 16QAM 10 MHz - 9MO3W7D 0.1762
Part 90S LTE Band 26 QPSK 15 MHz - 13M5G7D 0.2046
Part 90S LTE Band 26 16QAM 15 MHz - 13M4W7D 0.1945
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1.7 Testing Site

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm

Sporton International (Kunshan) Inc.

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158
FAX : +86-512-57900958

Test Site No.

Sporton Site No.

FCC Designation No.

FCC Test Firm Registration No.

THO1-KS

CN1257

314309

Note: Test data subcontracted: Conducted test items in section 3.1~3.4 of this report.

Sporton International (Shenzhen) Inc. is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.01.

Test Firm

Sporton International (Shenzhen) Inc.

Test Site Location

No. 3 Bldg the third floor of south, Shahe River west, Fengzeyuan Warehouse, Nanshan
Shenzhen, 518055 People’s Republic of China

TEL: +86-755-33202398

Sporton Site No.

FCC Designation No.

FCC Test Firm Registration No.

Test Site No.
03CH04-Sz CN1256 421272
1.8 Test Software
Iltem |Site Manufacture Name Version
1. 03CH04-Sz AUDIX E3 6.2009-8-24
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1.9 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 90(S)

¢ ANSI C63.26-2015

¢ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢ FCC KDB 971168 D02 Misc Rev Approv License Devices v02r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 10th harmonic.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 QPSK | 16QAM 1 Half | Full L M H
Max. Output Power 26 Y \Y \Y Y \Y - Y Y Y v v v \Y \Y
26dB and 99%
. 26 v \% \% v \% - \% \% \ \ v v
Bandwidth
Emission masks
.. 26 v \% \% v \% - \% \% \% \ \ v
In-band emissions
Emission masks -
Out of band 26 \ v v \ v - \ \ v v v v
emissions
Frequenc
< - v 26 Y - \% v Y
Stability
Radiated Spurious
. 26 \Y \% \% \Y - \% \% Y \% \%
Emission

1. The mark “v “ means that this configuration is chosen for testing

2. The mark “-“ means that this bandwidth is not supported.

Note 3. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz.
ERP over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial
frequency spectrum which falls within part 22 also complies.
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2.2 Connection Diagram of Test System

System
Simulator
Power
EUT Earphone
Source

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name (Model No. FCC ID |Data Cable |Power Cord

1. |System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |GW INSTEK [GPS-3030D N/A N/A Unshielded, 1.8 m
3. |Earphone apple DCAY1V-A9007ZJW3-000|N/A shielded,1.2m [N/A

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

The following shows an offset computation example with RF cable loss 4.4 dB

Example :
Offset(dB) = RF cable loss(dB).
= 4.4 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
15
Frequency 821.5 - -
Channel - 26740 -
10
Frequency - 819 -
. Channel 26715 26740 26765
Frequency 816.5 819 821.5
. Channel 26705 26740 26775
Frequency 815.5 819 822.5
14 Channel 26697 26740 26783
' Frequency 814.7 819 823.3
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4.

Measure and record the power level from the system simulator.

3.1.4 Test Setup

System Simulator EUT

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.
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3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.2.4 Test Setup

Power Divider

System Simulator - :}

EUT

Spectrum Analyzer

3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth

Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a):

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license
and to spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as
follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 116
Log1o(f/6.1) decibels or 50 + 10 Logio(P) decibels or 80 decibels, whichever is the lesser attenuation,
where f is the frequency removed from the center of the outer channel in the block in kilohertz and where f
is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 10Log1o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the

center of the outer channel in the block in kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

N

The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Dividei

[ 2

EUT
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10" harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

3.4.4 Test Setup

Power Divider
System Simulaton - :}

S— EUT
S
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
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3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI C63.26.
The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency
by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is
scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43+10log;o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
3.5.3 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

11. ERP (dBm) = EIRP - 2.15

12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.5.4 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o O':}
-

System Simulator Spectrum Analyzer | Receiver

For radiated test above 1GHz

RX Amtenna

Ant. feed
point =
1=4m
) I EUT FI— Im —I-:
T | ] I
|
15m i
o I (8
Metal Full Soldered Ground Plane
—1 =
Spectrum Analyzer / Receiver
System Simulator
3.5.5 Test Result of Field Strength of Spurious Radiated
Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

The EUT was set up in the thermal chamber and connected with the base station.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5°C and connected with the system
simulator.
2.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value for
other than hand carried battery equipment.
3. For hand carried, battery powered equipment, reduce the primary ac or dc supply voltage to the
4.  battery operating end point, which shall be specified by the manufacturer.
5.  The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

System Simulatol EUT

Thermal Chamber

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer [ Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum R&S FSV40 101040 | 10Hz~40GHz |Nov.02, 2019 Jan. 26, 2020 | Nov. 01, 2020 | Sonducted
Analyzer (THO1-KS)
Thermal Chamber| Ten Billion | TTC-B3S |TBN-960502| -40~+150°C |Nov. 19, 2019 Jan. 26, 2020 | Nov. 18, 2020 (CTol_’i‘gfcé‘;‘;
EXA Spectrum MY5515021 _ Radiation
Analyzer KEYSIGHT N9010A 3 10Hz~44GHz | Apr. 18, 2019 | Jan. 12, 2020 | Apr. 17, 2020 (03CH04-57)
Bilog Antenna TeseQ CBL6111D | 41909 | 30MHz~1GHz |Aug. 27, 2019| Jan. 12, 2020 | Aug. 26, 2020 (o§§ﬂ33?§z>
Double Ridge | SCHWARZBE | BBHA9120 5 Radiation
Horn Antenna CK D 9120D-1474  1GHz~18GHz | Apr. 01, 2019 | Jan. 12, 2020 | Mar. 31, 2020 (03CH04-57)
SCHWARZBE Radiation
Horn Antenna CK BBHA9170 | 9170#679 | 15GHz~40GHz | Apr. 19, 2019 | Jan. 12, 2020 | Apr. 18, 2020 (03CH04-57)
e 0.01Hz Radiation
Amplifier Burgeon BPA-530 102211 ~3000MHz Oct. 18, 2019 | Jan. 12, 2020 | Oct. 17, 2020 (03CHO4-52)
- AMF-7D-00 Radiation
HF Amplifier MITEQ 101800-30- [ 1943528 1GHz~18GHz | Oct. 18, 2019 | Jan. 12, 2020 | Oct. 17, 2020 (03CH04-S2)
10P-R
o TTA1840-35 Radiation
HF Amplifier MITEQ -HG 1871923 | 18GHz~40GHz | Jul. 22,2019 | Jan. 12, 2020 | Jul. 21, 2020 (03CH04-57)
o Agilent MY5327015 [ 500MHz~26.5G Radiation
Amplifier Technologies 83017A 6 Hz Aug. 26, 2019 Jan. 12, 2020 | Aug. 25, 2020 (03CH04-S2)
AC Power Source Chroma 61601 N/A N/A NCR Jan. 12, 2020 NCR (O??:(Ii:gz?gZ)
Turn Table EM EM1000 N/A 0~360 degree NCR Jan. 12, 2020 NCR (053ﬂ33?§z>
Antenna Mast EM EM1000 N/A 1m-4m NCR Jan. 12, 2020 NCR (oggﬂgg‘_’gz)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 28dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.1dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.9dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest

15 1 0 23.11

15 1 37 23.08

15 1 74 23.10

15 36 0 QPSK 22.05

15 36 20 21.97

15 36 39 22,01

15 75 0 22.08

15 1 0 22.89

15 1 37 22.50

15 1 74 22.48

15 36 0 16-QAM 20.88

15 36 20 20.92

15 36 39 21.05

15 75 0 21.16
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 23.26
10 1 25 23.10
10 1 49 23.06
10 25 0 QPSK 22.06
10 25 12 22.19
10 25 25 22.05
10 50 0 22.15
10 1 0 ) 22.46 _
10 1 25 22.02
10 1 49 22.23
10 25 0 16-QAM 20.97
10 25 12 21.20
10 25 25 20.96
10 50 0 21.02
5 1 0 23.10 23.36 23.38
5 1 12 23.07 23.27 23.40
5 1 24 22.97 23.36 23.02
5 12 0 QPSK 21.99 22.02 22.27
5 12 7 21.86 22.07 22.07
5 12 13 21.83 22.05 22.02
5 25 0 21.93 22.06 22.24
5 1 0 22.48 22.45 22.23
5 1 12 22.13 22.19 22.26
5 1 24 22.40 22.19 22.47
5 12 0 16-QAM 20.98 21.06 21.11
5 12 7 20.91 20.99 21.00
5 12 13 20.82 21.17 20.99
5 25 0 21.07 21.26 21.23
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 23.12 23.33 23.37
3 1 8 22.93 23.19 23.03
3 1 14 22.98 23.31 23.02
3 8 0 QPSK 22.10 22.19 22.33
3 8 4 21.95 22.02 22.18
3 8 7 21.97 22.07 22.12
3 15 0 21.93 22.23 22.21
3 1 0 22.30 22.22 22.33
3 1 8 22.03 22,11 22.09
3 1 14 22.48 22.45 22.07
3 8 0 16-QAM 21.06 21.28 21.27
3 8 4 20.93 21.35 21.24
3 8 7 20.94 21.21 20.98
3 15 0 20.66 20.94 20.88
1.4 1 0 22.90 23.13 23.05
1.4 1 3 22.93 23.05 23.10
1.4 1 5 22.76 22.95 22.89
1.4 3 0 QPSK 22.96 23.05 23.14
1.4 3 1 22.98 23.13 23.20
1.4 3 3 22.95 23.10 23.07
1.4 6 0 21.98 22.21 22.28
1.4 1 0 21.85 21.99 21.86
1.4 1 3 21.89 21.96 21.92
1.4 1 5 22.00 21.86 21.70
1.4 3 0 16-QAM 22.23 22.28 21.98
1.4 3 1 22.10 2231 22.09
14 3 3 22.01 22.33 21.87
14 6 0 20.85 21.08 20.79
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK | 16QAM
Lowest CH 1.301 | 1.250 | 3.003 | 3.033 | 4.995 | 4.935 - - 14.236 | 14.356

Middle CH 1.298 | 1.273 | 2.997 | 3.045 | 4.905 | 4.925 | 9.79 | 10.07 - -
Highest CH 1.284 | 1.301 | 3.081 | 3.075 | 4.985 | 4.905 - - - -
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LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Ref Level 24,40 dom  Offset 440 00 = RBW 30 kHe RetLavel 24,40 dom  Offset +40 00 = RBW 30 ki
o At J0dR SWT 432us w VBW 100kH:  mode Auto FFT S0dR SWT 432us w VBW 100 kH:  mode Autc FET
SGL Count 1007100 Count 1007100
@ 1Pk May ~ [@ 1Pk Max
30 dom 16,17 abm o o
= 01500770 MHz| =
10 dam—rt- = 26.00 d8 30 deim- 4 hee
By \ L.A0UTOH000 Miz i \
B Q tactor \ [t . ‘-f Q factor \
1 LY Ty \r
1o 3 0 5 X
= 20 i £
+ O P A L -9
I g [ e
0 di 40 i
50 50 d
600 df -6l
70 04
OF B14.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Spon 2.8 MHz
Marker Markar ]
Type | Ref | Tre | X-valug | Y-vaolug | Function | Function Result Type.| Ret | Tre | X-valug | | Function | Function Result |
ML T 8150077 Mz 16.12 dEm ndg down 1 2 1 T 815.0748 MHz nd8 down 138
| | | -9.51 dBm | noB | TL | £l | 3 ngk
T2 1 815,343 MH: -9.84 dBm : factor T2 1 915.3266 MHE -10.38 dBm G factor
i

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 24,40 dom  Offset 440 00 = RBW 30 kHe RetLavel 24,40 dom  Offset +40 00 = RBW 30 ki
o At J0dR SWT 432us w VBW 100kH:  mode Auto FFT o Att S0dR SWT 432us w VBW 100 kH:  mode Autc FET
S6L Count 1087100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max
30 dom T T T CIEN ]
20 d8 - 4 X
10 dam—1- I il ¥ a2 it 718 26.00 d8 W™ e \
T By 1.297900000 Mz B \ 200000 M3
. 1 Q factor ba13 - Q factor \ 04,0
o 1 - \
- i
10| = ~10dl
20 d : '\, 2 20 di - T
e TV VA . f i o s O A ) M
ap-di— | | - ="
04 40 d
50 50 d
600 df -6l
70 0
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker | Marker
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result | Type.| Ret | Tre | X-valug | Y-value | Function | Function Result
M1 1 H2 1560 dem AdB dowr 9 MEz | M1 1 a19.14 2 16.42 dBm AdE dowt 1.2
TL | Y -10.04 GBm i | Tl | S ~9.67 dém i
T2 1 -101.24 dBm G factor T2 i -84 dBm G factor

Highest Channel / 1.4MHz / QPSK

)
4.40 dim  Offset 4.40 df & RBW 30 kHz RefLevel 24.40 dam  Offset 440 db & REW 30 kHz
odE SWT S32us w VBW 100kH:  Mode Auto FET b At 0de SWT  £3.2us w VBW 100KH:  Made Auto FET
Count 1007100 SGL Count 1007100
Pk May f@ ik Max
25 i I Mg 55 i T T ML
10 dim= = e rhin 10 diim—t—
B 5 1L.2ZBI900000 Mi:2| 3
. a fadtor \ B41.2 . \
\ \
i X
1o + - 10
20 d - e 20 d — T
30 d I kLT 1
404 40 dem
504 50 d
-6 -60)
EIT! pr
CF 823.3 MHz 1001 prs Span 2.8 MHz GF 823.3 MHz 1001 pts Span 2.8 MHz
marker ] marker ]
Type | Ref | Tre | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1642 dEm ndB down L WL i a: Hz 14,52 dbm ndd dawn L3007 MHz ||
7L | ~9.65 HEm T | Y -11.30 dém i da ||
T2 1 -9.75 dBm T2 3 11,17 dém
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LTE Band 26
Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

o 3
Rof Lovel 24,40 dim  Ofset +.40 db = RBW 100 kH7 RetLavel 24.40 dom  Offsat +40 0b = RBW 100 ks
o att SUdE SWT 1945 @ VBW 300 kH:  Mode Auto FFT Att d0dR SWT  i9ys w VBW 300KH:  mode Autc FET
SGL Count 100/100 Count 100/100
| :
6 i I 17.04 dom o IR @1 ahm
I ) I o 1608340 MH2 X _ i D16.1 1Hz,
1048 | / < \ _ 26.00 da 10 dBm~ e —nus " \ 26.00 48|
| ; \ 3,00300G008 MH2 B \ 20445000000 MHz
r.| J a factor \ 2718 i aQ factor \ 269.1
[ i if
3 0 L
\ /
..... - - 20 d B 1 =
30 d
40 de 40
50 50 d
601 o 60
70 clm— 70
CF 0156 MHz 1001 pts Bpan 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | X-valug | Function | Function Result | Type.| Ret | Tre | X-valug | Y-walue | Function | Function Result |
- 1 815 0934 MHz | E 8 down 3,003 MRz | h 1 8161203 MHz 16,61 dam nds down £
Tl 1 813.9955 MHz .55 GBm 250048 || -z | 8140015 MHz | -9.40 dém ok
iz i 8169985 MHZ | -3.05 dim 271.8 | = i 917 0345 MHz ~9.31 dam G factor
] J (L ( U

Middle Channel / 3MHz / QPSK Middle Channel /3MHz / 16QAM

o o
Rof Lovel 24,40 dim  Ofset +.40 db = RBW 100 kH7 Raf Lavel 24 50 dbm  OFsel 440 08 = RBW 100 ke
S S0CE SWT 1945 w VBW 300 kH:  Mode Aute FET e At 0B SWT 1905 @ VBW 300 KH:  Made Autc FFT
SGL Count 100/100 SGL Count 100/100
| o7 wan
6 i I 1 ] 17.43 dom| S8 iy 16.75 dom)
I X~ o~ = 018.00290 MHZ| 018, 1114
| A NS e i
10 d8 / | 0  26.00 d8) 10 d8
| ‘ =t 29497000000 MH|
" J( a factor \ 1.0 e
\
| ¥ | £
100 - - 10 de
- 20 dém -
30
40 cif 40 e
50 d =0
610 ¢l -60
70 dlim— <70 dlm—
GF 019.0 MHz 1001 pts Span 6.0 MHz GF §19.0 MHz 1001 pts Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | X-valug | Y-valus | Function | Function Result | Type | Rat | Tre | X-valug | Y-valus 1 Function Result |
w1 st 17.43 dBm s down 2 - 1 16.75 dBm 3,045 MHZ ||
Tl 1 ~B.56 gBm nde | 1 1 ~6.46 6Bm |
T2 i -8.23 dim G factor Tz 1 5 -9.00 dém q factor |
i JU ) [y

Highest Channel /3MHz / QPSK Highest Channel /3MHz / 16QAM

=
Rl el 24.40 dim  Offset 4.40 dB & RAW 100 kHz RefLevel 24.40 dam  Offset 440 db & REAW 100 kHz
o att S0dE SWT 19y e VBW 300 kH:  Mode Auto FET o Att d0dR SWT  i9ys w VBW 300KH:  mode Autc FET
56l count 100/100 Count 1007100
|
20 daim I T I 16.76 dom| 58 dir T T T ETH]
I IL p , - 2 D00 MHZ| _, LN
" o i \ 00 d| s
10 8 + + 0 dim -
‘ \ 3.0BOBOGO0D MH2, e B
Q factor . 266.9 -~ A Q factor \ 2467.7
x \ J \
y F ¥
\ { \
/ \
..... - St __ x
30 d
40 e 40d
50 50 d
&0 d 60
70 clr— 70 d
CF B22.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pis Span 6.0 MHz
Marker Marker |
Type| Ref | Tre | X-valug | Y-value | Function | Eunction Result | Type.| Ref | Tre | X-value | Y-value | Function | Function Result
- 1 822 0804 MHz 18.76 dBm B down 3.0809 MHz | - 1 8 54 16.33 dem nd8 down 30749 MHz ||
Tl 1l 820,9535 Mz | -9.45 gBm | _ngB. 25.00 d || T1 | I L ~9.67 dBm 26.00 dB ||
T2 L B23.0345 Mz -§.36 dbm G factor T2 1 324 (345 MH2 | ~9.80 dBm
i i) . )|
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LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 24,40 dom  Offset +.40 0b = RBW 100 kHe RetLavel 24.40 dom  Offsat +40 0b = RBW 100 ks
e Aut d0de SWT  i9ys w VBW 300kH:  mode Auto FET S0dE SWT  19ys w VBW 300kH:z  Mode Aute FET
SGL Count 1007100 Count 1007100
(@i Max [@ 17k Max
6 diin 15,77 aBm M1 15,61 oim
. 101729900 MH7| 01500100 MH?
10 dim—1t- = 3 26.00 dB S TRy 26.00 48
\ 49595000000 MHZ Bw \ 4,935 DD MHZ
o ‘ 1644 a factor \ 165.9
i
7y % &
10 5 i %
/ \
! \ \
= T =ihe T
il | \ e, W, \o/
0 di 40 i
50 o 50
B0 di 60
70 0
OF B16.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-valus | ¥-volue | Function | Function Result Type.| Ret | Tre | X-valug | Y-value | Function | Function Result
ML T 15.77 dem ndg down EXE h T ] 15,61 dam nd8 down
i | 1 -10.18 dBm noB T1 | 1 | -10.43 dBm noB
T2 1 -10.38 dBm G factor T2 1 819,978 MHr -10.17 dBm G factor
J I we

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 24,40 dom  Offset 440 00 = RBW 100 kHe RetLavel 24,40 dom  Offset +40 00 = RBW 100 ks
e Aut d0dE SWT  i9ys w VBW 300kH:  mode Auto FET o Att d0dB SWT 1905 w VBW 300KH:  Made Auto FET
SGL Count 1007100 SGL Count 1007100
(@i Max [@ 17k Max
20 dam 20 dam - - - malz]
10 dam—1- N 26.00 d8 10 dBm—t— VAL sl
By \ 1O0SD0H000 MHz B 1 4,925
aden Q tactor { 167.1 . J Q tactor X
i \ {
i i Ly
/ / \
20 d 2 X 20 d 1 1 T
el eV A - g (T L .
3ty L A apdic ~ i
40 di 40 d
50 50 d
60 d -60
70 70 d
CF 819.0 MHz 1001 pts Eﬂ 10.0 MHz CF 819.0 MH2Z 1001 pts Span 10.0 MH2z
Marker ] marker
Type | Ref | Tre | X-valug | ¥-volug | Function | Function Result | Type | Ref | Tre | Y-value | Function Resalt
M1 T 813678 MHz 15.55 dém ndg down 2 || Ml i 1488 dBm
T1 1 916,532 Mz -10.66 BEm | T1 i -11.00 dém
T2 1 821,438 MHr -10 62 dBm T2 1 -11,06 dBm
i T

Highest Channel /

Highest Channel / 5MHz / 16QAM

o
24,40 dim  Offset 440 b w RBW 100 kHz Ref Lavel 24,40 dbm  OFfsat +.40 0b @ RBW 100 kriz
Jode  SWT 19 s w VBW 300 kHz  mode Auto FFT pe Al 30 dB SWT 19 s & VBW 300 kH:  Maoade Auto FFT
Count 1007100 SGL Count 1007100
(@175 M [@ 17k Max
20 dam 20 dant 1 Mg i
0 dBm- My 26.00 48| 10 dirm—t— 2 en S AN, - Vab Vool
10 dhe | 1.9USHO000D MH2| B 1.005000000 Mz
. \ 1643 0 de J Q factor \ 167.9
{07 v 04 i i
. \ 7
/ \
204 " 204 —F— ;
Sramakel n L ‘ o Hn M
0 d 40 dem
50 50 d
B0 di -60
70 o
CF 821.5 MHz 1001 pts Span 10.0 MHz EF 821.5 MHZ 1ooa prs Span 10.0 MHz
Marker marker
Type | Ref | Tre | Y-value | Function | Function Result It Type | Ret | Tre | X-value | ¥-value | Function | Function Result
ML T 15,77 dBm nd® down, P | M1 T 823,638 MHz 14.75 dam e down
Ti 1 3 i B | T 1l 919,022 MHz | nog
Tz 1 ctor T2 ! 523,928 MHE @ factor
i T
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Rof Lovel 24,40 dim  Ofset +.40 db = RBW 300 kHT RetLavel 2440 d0m  Offsat 440 00 = ABW 300 117
fo ALt F0dB 8WT 128 s & VBW I MH: Mode Autc FFT b ALt 30de  SWT 126 s » VBW 1 MHz mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max
Ml 17.47 dom| o8 dom WA
[ = u1a 1| = .
T |, 00 da| T —- = e et
‘ \ 9.790000000 M. B 11 G7B00G000 MHZ|
a factor \ .7 e Q tastor \ 014
\ b / i
10 o i ¥
| / \
..... L it ¢l \
- 3 i hes
40 de s0d
50 50 d
601 o 60
70 dim— 70 d
CF 819.0 MHz 1001 pts Span 20.0 MHz |cF 819.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar ]
Type | Ref | Trc | | Function Result | Type:| Ret | Tre | Y-value | Function | Function Result |
- 1 979 bz | M1 T 16,26 dam ndd dawn 7
TL 1 26.00 d& || T1 il -10.07 d8m noe.
i 83.7 T2 i 10,10 dém G factor

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 24,40 dom  Offset 440 00 = RBW 300 kHz Ref Lavel 24,40 dom  OFfsat +.40 0b = RBW 300 ks
b Att 30dE SWT 128 us w VBW LMHz Mode Auto FFT jo Alt S0dE SWT 126us » VBW 1MH: Made Auto FFT
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dam e 20 dam 3 w1l
He
10 dBm—I A b WY N onsmry 26.00 ¢B 30 dBim—- ACYer” N M LY 00 d8
B 1 14.236000000 MiHz| | v \
> a factor | 74 | Q factor | 7.0
I 1z | N
i04d ! 53 i 5
I ¥ \
/ \ f
20 de x 20 di g 1
o P it v .
30 da 30 ds . e
S0 40 di
500 o 50 i
600 60
0 d 0
OF B21.5 MHz 1001 pts Span 30.0 MHz GF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Markar ]
Type | Ref | Tre | X-valus | Y-value | Function | Function Result | Type.| Ret | Tre | X-valus | Y-waue | Function | Function Result /|
M1 1 816.435 MH & 3 AdB dowr 14,538 Mz || M1 1 1 15.17 dBm AdB dawps 14, |
T1 1 914 457 Mz -3.04 BBm i | 7L il
T2 1 528,693 MHz -9.29 dBm  factor T2 L
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SPORTON LAB. FCC RF TeSt Report RepOI’t No. : FW9D1403

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK | 16QAM
Lowest CH 1.099 | 1.097 | 2.727 | 2.709 | 4.496 | 4.486 - - 13.457 | 13.367

Middle CH 1.094 | 1.085 | 2.721 | 2.715 | 4515 | 4.496 | 9.071 | 9.031 - -
Highest CH 1.085 | 1.091 | 2.715 | 2.721 | 4.496 | 4.496 - - - -
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SPORTON LAB.

FCC RF Test Report Report No. : FW9D1403

LTE Band 26

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

Ref Level 24.40 dim  Offset .40 di & RBW 30 khz RefLavel 24.40 dim  Offset 4.4 o & RBW 30 kHz
e Aut S0dE SWT §32us w VBW 100kHz Mode Aute FET e ALt S0dE SWT 632us @ VBW 100kHz  Mode Autc FET
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 17k Max
6 diin T T T TR RN o daie T T T LR
20 t L 20 dar -
. o e g2 P
10 dim—t- + OreBRT 7Y 30 dim—1- - =
[ O a8
10l . 10 4
= o] =20d P =
P | L A T R VAV A e Ad My -
S ! o
-0 di 40 df
500 o 50 i
600 60
70 04
OF B14.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHZ 1001 pis Spon 2.8 MHz
Marker | Markar
Type | Ref | Tre | X-value | Y-volue | Function | Function Result | Type| Ret | Trc| X-value | Ywalue | Function | Function Result |
M1 T H14.859% MRz | 16.20 0EM | (- T H14.3587 15.41 dem |
T1 1 531 gBm Occ Bw 1.099300699 MHz | T 1 785 dém Dec Bw 1.095503907 MHz ||
T2 1 962 dBm Tz T 7,41 dBm
i UL e

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 24.40 ddm  OFfsel .40 0B @ RBW 30 kHz Raf Level 24.40 ddm  OFfsel .40 08 & RBW 30 kHz
e an S0dB SWT 53245 @ VBW 100 kH:  Mode Aute FET o At 3048 SWT 532y @ VBW 100kH:  Mode Auto FFT
Count 1004100 SG6L Count 1007100
May [@1Pk May
i Mt T i dan T T T : DR
| 019101 ; 016,602
10 dBm-~ i : 1093706294 Mz, 10 dBim—1- e Ot B~ ‘ 10853146
o ds T T a a8 i |
104 10l 4
e | b 20 dar - 5
— i L S i e
3078 Vet ol -
40 40 e
50 50 d
600 df -6l
70 04
OF 819.0 MHz 1001 pts Spon 2.8 MHz CF 819.0 MHz 1001 pts Spon 2.8 MHz
Marker ] Markar ]
Type | Ref | Tre | X-valug | ¥-volue | Function | Function Result | Type.| Ref | Tre | X-valug | Y-value | Function | Function Result |
1 T 10,1918 AL | 1620 G67m I I T A118.8525 T | 1535 88 I
T1 1 818.45175 Mz 9.55 gBm Occ Bw 1.093706294 MHz | Tl | 7 818.45734 Mz 36 dém Occ Bw L DB5314685 MHz ||
T2 i 319 54545 P | .20 dBm T2 1 819, 54266 MH2 | - dBm
T

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Ref Level 24.40 dim  Offsat 440 di e RBW 30 kHz
fo ALt 0dB SWT 532us w VBW 100kH:  mode Auto FFT
Counl 100/100

Ref Lavel 24.40 dim  Offsat +.40 06 & RBW 30 ks
be Att S0dE SWT 532 us e VBW 100 kHz
SGL Count 1007100

Mode Auto FET

i | 1

1 B.20 gBm |
T2 !

9.55 dem

Dec Bw

1085314585 MHz ||

T1 I dl

1 Dcc Bw
T2 1

Wi 20 dam T T T ]
| AP | U
ur £ 10 dBim- P‘ / A\ B
i | i 11
1o -i0 ol
¥
20 d - -- ~- 20 de -
= B T Sl e \ = .
30 df | 36 il — S
04 40 d
50 50 df
-6 -60)
EIT! pr
CF 823.3 MHz 1001 prs Span 2.8 MHz GF 823.3 MHz 1001 pts Span 2.8 MHz
marker ] marker ]
Type | Ref | Tre | X-value | ¥-value | Function Function Result | Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 i 53 16,03 dém | ¥l i |

109050909 MHz ||
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SPORTON LAB.

FCC RF Test Report

Report No. : FW9D1403

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o
Ref Level 24,40 dom  Offset +.40 0b = RBW 100 kHe RetLavel 24,40 dom  Offset +.40 00 = RBW 100 ki
e Aut d0de SWT  i9ys w VBW 300kH:  mode Auto FET o Att 0B SWT  19us w VBW H00KHz  mode Aute FET
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max ~
30 dom o8 dom 1601 vim
10 dBm—rt- > \ 10 dBim-—i- %
\ \
0 dse S 4 0 d8s } Y
/ \ / \
104l f 10l i L
f A / \
/ \ \
A i 7 s ! i P -
30
0 d 40 di
50 50 d
600 df -6l
70 0
(cFeiss Mbz 1001 pts Spon 6.0 MHz CF 815.5 MHz 1001 pts Spon 6.0 MHz
Marker ] Markar ]
Type | Ref | Tre | X-valus | ¥-value | Function | Function Result | Type| Ret | Tre | X-valus | Y-value | Function | Function Result |
ML T 165343 MHz 1638 dem M1 T iz 16,81 dam I
i | | I 11.28 dBm | 0ec Bw T1 1 Doc Bw 2.709290709 WHz ||
T2 1 1 3 11,42 dBm T2 i
i D e

X — ' [y

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 24,40 dom  Offset 440 00 = RBW 100 kHe Ref Lavel 24,40 dom  OFfsat +.40 0b = RBW 100 kriz
e Aut S0dE SWT  19ys w VBW 300kHz Mode Aute FET e ALt S0dE SWT 194 w VBW 300KH:  Made Auto FET
SGL Count 1007100 SGL Count 1007100
(@17 viax [@17% Max
6 g ML 17,14 aBm)| 20 dam M1 17,77 aBm)|
g - R N n 116.90400 MHz,
10 dBm—i- - X 10 dim—1t- = Y 2.715204715 MHz
\
CEEE 1 - [:E:T 7 L
f / \
y
10 1 + 10°clf ‘} .
i | \
e \ 20 der X
- SN ¥ e ot e e s | s z = =
3 | 30 d
0 d 40 di
50 50 i
600 60
70 0
OF 819.0 MHz 1001 pts Span 6.0 MHz GF 810.0 MHz 1001 pts Spon 6.0 MHz
Marker Markar ]
Type | Ref | Tre | X-valus | Y-value | Function | Function Result | Type.| Ret | Tre | X-valus | Y-walue | Function | Function Result /|
M1 1 1714 deim | M1 1 818.994 MHz 17.77 dBm |
T1 | R » 11.29 gBm Occ Bw 2,721278728 MHz || 71 il 11.52 dBm Oce Bw 2.7152R4715 MKz ||
T2 1 820.36653 MH: 10,59 dBm T2 L 10,34 dBm
JU [T

JU : U ee

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

o
Ref Level 24.40 dim  Offset .40 dB & RBW 100 kHz RefLevel 24.40 dim  Offset 440 dB & REW 100 kHz
S S0dB SWT 1945 @ VBW F00 kH:  Mode Aute FET o A S0dB SWT 1945 e VBW 300 kH:  Made Aute FET
SGL Count 1007100 SGL Count 1004100
Mg 5 i : M1
Ry N = . X -
i b 10 dém~ = —Oec B
i 3 0 el ‘
I 4 1
f . 10 \
f \ / \
/ \ / \
e e e - 20 de - e - -
30°d
“od 40 dam
504 50 d
-6 -60)
T 70 d
CF 822.5 MHz 1001 prs Span 6.0 MHz GF 822.5 MHz 1001 pts Span 6.0 MHZ
marker ] marker ]
Type | Ref | Tre | X-value | Y-yolue | Function Function Result | Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 822 8057 MHz 1778 dBm | WL 1 822 0634 MHz 16,22 dbm |
7L | 82113335 M 10 B9 Em 0cs Bw 2.71528471E MHz | T i 82113335 M 11.01 dém Oco Bw 21278721 MHz ||
T2 1 923.85465 1095 dBm T2 1 523 95054 10,14 dBm
] I we

G e
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SPORTON LAB.

FCC RF Test Report

Report No. : FW9D1403

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Rof Lovel 24,40 dim  Ofset +.40 db = RBW 100 kH7 RetLavel 2440 d0m  Offsat 440 00 = ABW 100 117
o At 0B SWT 1945 @ VBW 300 KH:  Mode Auto FET o Att 0B SWT 194z w VBW 300KH:  mode Auto FET
SGL Count 100/100 SGL Count 1007100
[@ 17k Max
50 b T ] Ml 5 dain T T T WA
10— v / " Nk NP s S L
104 I -t ki + 2 10 deim—t- i S i
| \ \ | \
o | ‘ Y o da f T
o L 10l \
f y ¥ |
= [ 1 20 di 1 -
" | e s ! :
40 de s0d
=50 50 i
601 o 60
70 dim— 20 d
CF B16.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker | Marker ]
Type | Ref | Trc | Y-valus | Function | Function Result | Type:| Ret | Tre | X-valug | Y-walue | Function | Function Result |
- 1 16,07 dBm | M1 T Mz 14,25 dbm |
TL 1 9.6 6Bm 4455504496 MHZ | T1 il 10,12 dém Occ Bw 4485514485 MHz ||
i .77 dbm T2 i 10,03 dBm
I WRRAVANNY we JL T W

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

)
Ref Level 24.40 ddm  Offsel .40 0B @ RBW 100 kHz RetLavel 24.40 dom  Offsat +40 0b = RBW 100 ks
e Aut J0dB SWT 1945 @ VBW 300kH:  Mode Auto FET e ALt d0dR SWT  i9ys w VBW 300KH:  mode Autc FET
SGL Count 1007100 SGL Count 1007100
(@i Max [@ 17k Max
T V5 ahm M1
= D18.01100 MHz i
10 dBm—i- 1515484515 MHz b e LIV o KTEE B
o5 1 A 0 de I
| i \
1ol 4 30 ,‘ B
/ / A
204 T ; 20 d +
" e P i v 3 A
A0 B s
0 d 40 di
500 o 50 i
600 60
o4 20
CF 819.0 MHz 1001 pts Span 10.0 MHz GF 819.0 MHz 1001 pts Span 10.0 MHz
Marker | Marker
Type | Ref | Tre | ¥-volue | Function | Function Result I Type | Ret | Tre | X-value | ¥-value | Function | Function Result |
M1 1 15 BE dEm | M1 1 820.179 1 14.12 dBm |
Rl | 951 o8 0cE Bw 4.5159B4515 MHz | Tl 1 B15,75228 MHz 9.01 dBm Occ Bw 4455504458 MHz ||
T2 1 .54 dBm T2 1 B21 24775 MHz 8.75 dBm
] T e

G e

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

o
24,40 dim  Offset 440 b w RBW 100 kHz RetLavel 24,40 dom  Offset ++0 00 = RBW 100 ks
0dR SWT  19ps w VBW 300 kH:z  Mode Aute FET o Att 0B SWT  19us w VBW H00KHz  mode Aute FET
Count 1007100 SGL Count 1007100
(@175 M foi7k Max
20 daim 2 ML) 211 dam 1 . Mg
10 dim~ 10 dim—t- ocalle S g e i
[EE ] Y 0 de i 1
/ s07el i |
1o -0 7 :
/ ) ] v
20 d L - =20d r
(g Vs - = N o
a2 dprsar
~0d 40 dam
50 50 d
60 d -60
7od 70 d
CF 821.5 MHz 1001 pts EEa" 10.0 MHz CF 821.5 MH2 1001 pts Span 10.0 MH2z
Marker marker )
Type | Ret | Trc | | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 1 | M1 L 14.57 dBm |
T1 1 Occ Bw 4.435504490 MHE | T1 1 25 dBm oo Bw 4405504406 MHz ||
T2 1 T2 1 9.85 dBm
J\ WD e

i e
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

g Spectrun iy
Ref Level 24,40 dom  Offsat +.40 0b = RBW 300 | RetLavel 24,40 dom  Offset +40 00 = RBW 00 ks
e Aut J0dE SWT 1264s w VBW LM Moda Auto FET e ALt d0dE SWT 126us w VBW 1NH  mode Autc FET
SGL Count 1007100 SGL Count 1007100
(@i Max [@ 17k Max
20 dam 1 1 M 1 M1l =1 da
o - = = x
b 10 dBim -~ =y b 9.
\ 1
o ds e
i T ad T t
| | | |
10d t 10 |
]
; | |/ \ |
20 d = 20 d - T <
(Vo M N g
-snl3¥ Pl I=aVa 3 \
0 d 40 di
500 o 50 i
600 df -6l
70 d 70
OF 819.0 MHz 1001 pts Span 20.0 MHz CF 810.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar
Type | Ref | Tre | X-valus | ¥-vaolue | Function | Function Result | Type | Ret | Tre | X-value Function | Function Result |
ML T 5 z 1 T 818.2a1}
71 1 occEw 2,070920073 MHz || T1 1 8144935 10.35 dBm Occ Bw. 2,030869031 MHz ||
T2 1 T2 1 8235155 10,25 dBm

I we

G e

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spe T
Ref Level 24.40 dam  Offset 4.40 db & RAW 300 kHz RefLevel 24.40 dam  Offset 440 db & REAW 300 kHz
o At J0dE SWT 126us w VBW 1 Mode Auto FET b At 0de SWT  128us w VBW  1MH:  Made Auto FET
S6L Count 1087100 SGL Count 1007100
(@i Max @17k Max
50 i T T T Y] 5 da 0 ahm
| 259 P
10 dim—i- 1t 311 diim~ e iy
aeen 0 de \
1o . - 10el |
] ‘ \ / ‘
20 d - - 204 L - )
_ \ i \ S o P,
50 50 df
60 60
o4 20 d
GF B21.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 0.0 MHz
Marker | Marker ]
Type | Ref | Tre | X-value | ¥-value | Function Function Result | Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 817454 MHz 1468 dEm WL i z 16,50 dbm
71 1 814,785 10.56 Em 0cs Bw 13.456593457 MHz | T 1 .70 d8m Occ Bw 13 356633367 MHz ||
T2 1 925.2533 Mz 10,40 dBm T2 3 9,47 dBm

I we

G e
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SPORTON LAB.
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Report No. : FW9D1403

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spi

Ref Level 24.40 dBm
SGL Count 100/100

Offset 4.40 dB Mode sutc Sweep

(Spectrum )

Ref Level 24.40 d&m
SGL Count 100/100

Offset 4.40 dg Mode auto Sweep

@ 1Pm AvgPwr

[@17m AvaPwr

20 bl fhes PARS T 20 qhifpit Ghack PARS
B 201 N P 201 —
10 g8 f 1‘ ! 10 dem R
0 dBm + 0 dem ).‘
f ‘\ \
-10 dem + b
Wi \ i r YW
-20 d8m ,J 7 . : -20 dem !
A/ 5 ) \
-30 dem = -30 dem - Nl
|40 dBm—r=— = -40 dBm S~
A tr) N = B S— ] Lo o T f— PPF —
-50 dam . = 50 dBm S -
50 dBm 50 dBm
70 darn 70 dém
Start B13.3 Mz 691 pts stop 816.1 M1z | | 5tart 5200 Wiz 551 pis Stap 0217 iz
|Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tt Powigr: 23,33 dom TuBendmidth 1400 MHz RBW_70.000 kiz I Tx Power 23,22 didm Tx Bandwidth 1.400 MHz RBW 20.000 kHz
__Range tow | Range tip | —HEW | Frequency | Paviar Abs ‘ Power Ral | ALimit | Range Low Range Up | RBW | Frequency | PoweraAbs | powerRel |  Alimit
SAOatE | Tarang e | 100000 i e e Sold . R T snnMez | 737500 bE | IDO.000FRT  B22.50047 MAZ | 440 B | 67.08dB  -3145 0B
A e e e Spaer 737500 kHz | 700.000 kHz | 20.000 kHz | 82258125 MHz S060dem | -74.13dB 3050 dB
e A0 M) AR =htdom | 700,000 kHz | 737500 kHz | 20,000 kHz | 824.00208 MHz dBm 47.49.d8 -4.26 dB
e = SRR e e S 737,500 kHz 1.400 MHz | 100.600 kHz 824,03953 MHz dBm B

L JU B

[ 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24 40 dem  Offset 4.40 dg Mode suto Sweesp

JT
L .

RefLevel 24.40 dim  Offset 4.40 db Mode 4utc Sweep
SGL Caunt 100/100 SEL Count 100/100
@ 1Rm Avarwr [@17m AvaPwr
o ghlfilgheck BA 20 gt Ghock PAER
P<200 P=20C
10 dem 10 dam
pre ] B
o dam . 4 0 dBm
[ {
|
=10 d8m -10 dBm
T \ T = 1 f [ f
| w |/ |
-20 dBm: = 1A L -20 dBm —
i — N C i I— N E—
a8 u = e =30 dBm
-40 dBm 40 dBm
-50 dam -50 dBm
-0 d8im 50 dBm
70 diin 70 dBm
Start B13.3 MHz 691 pts Stop 816.1 MHz | |[l Start 821.9 MHz 691 pts Stop 824.7 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.35dBm Tx Bandwidth 1.400 MHz RBW 20.000 kHz ‘ Tx Power 22.43 dBm Tx Bandwidth 1.400 MHz RBW 20.000 kHz
_Rangetow | Rangetp | RBwW | Frequency | Pawerabs | powerRel | aLimit Rangetlow | RangeuUp | Frequency | PowerAbs | PowerRel |  Alimit
1400 Mz | -737.500 kHe | 100000 Frz 81395047 Mpz | 21,36 dam EEET S4s06 | || —1.200 MHE 737 500 ki 55556047 MAE 51,00 dBm —5.93 dF 50008
-737.500 kH: 700000 kHz | 20.000kHz | 81390702 MHz 4950 d8 7isds a7 500 kb= | g00.000 ki | foa 50795 Mz | 677 oBm | 577 dB
700,000 kHz | 737500 kHz | 20,000 kHz 50,37 8, | 700,000 ki 737.500 kHz | 20,000 kHz | B24.00208 MHz 56 i
737500 kHz 1.400 MHz -44.14 dB 737,500 kHz 1.400 MHz | 100.000 kHz 824,03953 MHz

1
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SPORTON LAB.
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

Ref Level 24.40 dBm
SGL Count 100/100

Offset 4.40 di

Mode Auto Sweep

SGL Count 100/100

Ref Level 24.40 dém  Offset 4.40 de

Mode Auto Sweep

@ 1Fm AvaPar [@17m AvagrPwr
2 ghipit dhc PAES T 20 dhffit dhack PARS
T pe 2ol P< 201
10 dBim = ‘ A0y ] g
! | |
0 dBm R 0 aem i
1 4 "
-10 dgm / x -10 dBm - -
Tl S h T 1 o !
-20 dBm = L -20 dem o
% i ) L N
-30 dBm | \ -30 dBm T
40 B I\ 40 din — —L
Bt A s B A —=a
VAMAL Aty S e o || ae 1 P
-50 dam . Vo -50 dBm ——
-50 dBm -50 dem
70 dBin -70 dém
Start B13.3 MHz 691 pts Stop 816.1 MHz | ||['Start 821.9 MHz 691 pts Stop B24.7 MHz
|Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.25 dBm Tx Bandwidth 1.400 MHz RBW 20.000 kHz Tx Power 22.35 dBm Tx Bandwidth 1.400 MHz RBW 20.000 kHz
Rongelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  atimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit
SLA00MHz 737500 kHz | 100,000 FHz 51396047 MRz | -18.58 dam 20 8408 | 550 3 100.000 FHz B22.55640 MHz 4503dBm | A7.390B | -3203dB
-737.500 k -700.000 kHe| 813,99 i 59 dBm -46.84 d8 000 kHz B22 56958 MHz -51.91 dém | 7426 d8 -31.914d8
700,000 kHz 737.500 kHz 815,40 4 2.06 d8m 0.000 kHz 624,00208 M -24.53 dBm -46 BB dB -4.53 dB
737,500 kHz 1400 MHz | 100.000 kHz B15.44360 MHz -15.51 dBm 737,500 kiiz 1.400 MHz | 100,000 kHz H24,04360 MHz -18.72 dBm -41.07 di

L JL

T
_J

i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[Spectrum

Ref Level .40 dBm
SGL Count 100/100

Offset 4.40 dB

Mode sutc Sweep

Ref Level 24.40 d&m
SGL Count 100/100

Offset 4.40 d&

Mode &uto Swesp

® 1Rm AvgFwr @ 18m AvaPwr
20 ghffril-gheck BALS 20 ghiput Gheck DA
P< 201 P 208
10 g8 10 dbm
AP N U y y A |
o dem : 4 0 dBm I{
I
-10 dém -10 dBm
T \ 2 So : ] 3 -
| ! ) “ ]
-20 dam — -20 dem .
o \ — e .."'l T —
e = — - ([l -se cari—— S e
44 cEm 40 dBm
-50 dam -50 dBm
60 dBm -50 dBm:
70 darn -70 dBm
Start B13.3 MHz 691 pts Stop 816.1 MHz | |[M5ram 8210 MAz 591 pis Stop BEATIE
|Spectrum Emission Mask Standard: None [Spactrum Emission Mask Py P

Tx Power 21.19 dBm

Tx Bandwidth 1.400 MHz

RBW 270,000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aAlimit ||
-1.400MHz | 737500 kHz | 100.000 kHz 813.96047 MHz | -23.20 dBm -44.39 dg | -10.20'de
737500 k 700.000 kHz | 20.000 kb 813,00375 MH 5.34 B
700,000 kHz 737500 kHz 20,000 kHz 815.40625 M| -9.57 dib
737.500 kHz 1400 MHz | 100,000 kHz  B15.44360 MHz -10.28 dB

L JL

1.400 MHz |

£24,03553 MHz

Tx Power 21.14 dBm Tx Bandwidth 1.400 MHz RBW 20.000 kHz
| mangeup | REW | Frequency | Powerabs | PowerRel |  Alimit
-737.500 kHz | 100,000 kHz 822.56047 MHz | -22.31 dBm | 43,45 dB 031 dB
-700.000 kHz 20.000 kHz 822.59702 ~28.54 oBm | -40.68 dB -8.54dB
737,51 20,000 kHz | 208 1
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Ref Level 24.40 dBm  Offset 4.40 dB

L Count 100/100

Mode sutc Sweep

Ref Level 24 40 dem  Offset 4.40 dg Mode auto Sweep

SGL Count 100/100
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7.538 MHz 15.000 MHz 10001 82505982 MHz | -74.73 d8 -38.63 B 15,000 MHz | 100.600 kHz i | 274 dB

(. JL J

LTE Band 26 /

15MHz 16QAM

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

T

Spec
fLevel 24.40 dBm  Offsat 4.40 dB Mode Auto Sweep F/hff Level 24.40 dém  Offset 4.40 dg Mode Auto Swesp
SGL Caunt 100/100 SGL Count 100/100
@ 1Pm Avorwr [®1m AvgPwr
Lnit Ghe A
o0 ghipiigheck P PAkS 55 c!bf"“" hock 5
P20 “ P 200
10 g8 : 1 10 dBrn
o dem ‘{ : 0 dBm i S NS S——— =
iy f |
|
-10 dem { i -10 dBm Ji ‘
[ !
-20 dam i -20 dBm ){ l
|
\
|
-30 dam Hf \.| .J -30 dem ’ ‘L‘
| ll f | .
40 dBm { | — - ] IJ'H -40 dBm — ==
50 dam - i J ! A 50 dem
; > T ool
J >
60 ge\r,., o ——= i -50 dBm
70 dBm -70 dBm
Start B06.5 MHz 691 pts Stop 836.5 MHz | || Start 806.5 MHz 691 pts Stop 836.5 MHz
Standard: None [Spectrum Emission Mask Standard: None

|Spectrum Emission Mask

Tx Power 21.89 dBm RBW 200.000 kHz

T Bandwidth 15.000 MHz

‘ Tx Power 21.46 dBm Tx Bandwidth 15.000 MHz RBW 200.000 kHz

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : B32X990

Rongelow | RangeUp | RBW | Frequency | Powar abs ALimit | Rengsiow | Rangeup | REW | Frequency | Powerabs | PowerRel |  Alimit

-15,000 MHz | ~7.538 MHz | 100.000 kHz 813.94018 MHz | -33.73 dam | -20.73 dB I -15,000 MHz -7.538 MHz | 100,000 kHz 813 94018 MHz | -36.71 dBm | -58.17 dB 23,71 ¢B
-7.500 MHz | 200.0 | 813.98100 MHz dBm 14d8 -7.500 MKz | 200,000 kHz 513.08100 I -33.25 dBm_| 54.71 08 -13.254dB

7,538 MHz | 200,000 kHz 52801500 -50.38 dém 0.38 d& [ -31.02 dBm dB [

100,000 kHz 8259.10346 MHz | -51.39 dBm 39 dB 8 “34.43 dBm i B

T
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Conducted Spur

ious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

L I - ' J

o o>
v trul v
Ref Level 0,00 dBm  Offsat 4.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 4.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rLIieﬂ
INE_ABS 16 dpE_BPURIOUS LINE ABS
3 IE_
20 di 20
-A0 dBr -30 der
dBm dBm
-50 der l " -50 der } s
i s N
-60 dBm -60 dBm
-70 dBn -70 dBr
-80 der -80 der
<90 dBm- <90 dBm-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
ISpurious Emissions [Spurious Emissions
| __Rangelow | Rangeup | RBW | Freguency |  poweraAbs | ALlmit | __Rangelow | Rangeup | | Frequency |  powerabs | ALimit
30.000 MHz | 814,000 MHz 100.000 kHz 813.80410 MHz | -25.30 dBm -12.30 dB 30.000 MHz 814,060 MHz B813.80410 MHz -25.66 dBm -12.66 dB
824,000 MHz 1.000 GHz 100.000 kHz 82448376 MHz -59,56 dBm -46.56 dB 824,000 MHz 1,000 GHz 82457171 MHz -50,58 dBrm -46.58 di
1.000 GHz 3.000 GHz 1.000 1.62887 ~41.62 dBm .62 dB 1.000 GHz 3.000 GHz 1.62887 -43.10 dBm -30.10 dB
3.000 Ghz | 00 GHz | 1.000 F 6.83483 | dBm | ~35.70 dB 3.000 GHz | 00 GHz | 10 MHz | 6.6836 ~48.50 dim | ~35.60 dB |
7.000 GHz 000 GHz2 1.000 MHz 7.99440 GHz -51.60 dBm -38.60 dB 7.000 GHz2 00 GHz 1.000 MHz 7.60368 GHz -51.75 dBm -38.75 d&

T & L )i

J—— COTTT ) d

Middle Channel / QPSK

Middle Channel / 16QAM

i )

)
v

Ref Level 0.00 dém  Offset 4.40 d& Mode Auto Sweap Ref Level 0.00 d2m  Offset 4.40 d& Mode Auto Swesp

SGL Count 108/100 SGL Count 100/100
@1 avgPwr @1 avgPwr

INE_ABS INE_ABS

-30 dBm -30 dBm

~40 dBm ~40 dBm

-50 der —— — -50 der i - —

-0 dem—}-t 40 dem—H—

70 dBi 70 dBi

a0 de a0 de

30 dl 30 dl

Start 30.0 MHz 19005 pts Stop 9.0 GHz | ([ start 30.0 MHz 18005 pts Stop 9.0 GHz

Rengelow | Rangeup | Frequency |  pPowerabs | ALimit | Rengelow | Rangeup | Frequency |  Powerabs | ALimit
30,000 MHz 814,000 MHz | 813.80410 MHz -£7.53 dBm 44,56 dB 30,000 MHz 814,000 MHz 213.80410 MHz -58.15 dBm
1.000 i 100.000 kHz 82536332 M -56.85 dBm | ~4C.BE OB 1,000 GHz | 100.000 kHz | 825,36332 MHz_ -50.75 dBém |
00 GHz 1,000 MHz | 1.63727 GHz | -40.29 dBm -27.29 dB 00 GHz 1.000 MHz | 1.63727 GHz | -41,13 dBm
1 z | 7.000 GHz | 1.000 MHz 6.84523 GHz -48.82 dBm | -35.82 dB 1 z | 7.000 GHz | 1.000 MHz .85363 GHz -48.68 dBm | -35.68 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.38172 GHz -51.68 dBm -38.68 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.02839 GHz -51.7%9 dém -38.7

TN . Il

) T —
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LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offsat 4.40 dB Mode Auto Sweap

Ref Level 0,00 dBm
SGL Count 100/100

Offset 440 dB Mode Auto Swasp

@1 AvgPwr @1 AvgPwr
Limit therl
IURIOUS ! s_LIN i
mrl Jl _10 AR _BPURIOUS _LINE ABS
E LINE_ABS_
-20 dén
~a0 der - der
40 dim dBm
- N H .
60 der -60 dem T
20 dBy -70 dam
A7 dB -80 der
20 dB -90 dBr-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Freguency |  poweraAbs | ALimit | __Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit
30,000 MHz 814,000 MH2 100,000 khz | 81262869 MHz | -61.56 dBm -48.56 dB 30.000 MHz = B14.000 MHz 100.000 kHz | 81262669 MHz 61,75 dBm -48.75 d&
B24.000 MHz 000 GHz 100,000 kHz 824,04398 MHz -43.84 dBm ~30.84 df §24.000 MHz 1.000 GHz 100.000 kH: 824,04395 MHz -45,70 dBrm -32.70 dB
1.000 GHz 1,000 MHz | 1.64607 GHz | —41,48 dBm -28.48 dB 1.000 GHz 3.000 GHz L1.64607 GHz -43.68 dBm -30.68 d&
3.000 GHz | 1 1.000 MHz 6.87403 GHz | -48.56 dBm | ~35.56 dB | 3.000 GHz 7.000 GHz | 6.86923 GHz -46.55 dBm |
1.000 MHz 7.37602 GHz -51.64 dBm -38.64 dB 7.000 GHz 9.000 GHz 7 -51.77 dBm

VNI o

( T ' ' ] T —

LTE Band

26 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

W =
v ||| ¢ EruIm o
Ref Level 0,00 dém  Offsat 4.40 B Mode Auto Sweap Ref Level 0.00 dém  Offset 4.40 d& Mode Auto Swaep
SGL Count 108/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (hock Limit (fheck
;l'll(*l‘]rlj‘j INE_ABS 10 aa 2 SPLRIOUS INE_ABS
3 7
20
-30 derr -a0 der
40 dBm 40 dém
-50 dir — . -50 der I
] L . I : e
60 dem—- 50 derm
70 dBs 70 dBm
a0 db 80 der
a0 dB <90 dBm-
Start 30.0 MHz 18005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
:Spuriuus Emissions |Spurious Emissions
Rengelow | Rangeup | RBW | Frequency | powerabs | Alimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
30,000 MHz 100,000 khz | 913.80410 MHz | -25.57 dBm -12,57 0B 30.000 MHz | B14.000 MHz 100.000 kA= 813.80410 MHz -25.88 dBm -12.68 d&
| 100,000 kHz 824,48376 M -59.54 dBm | =46.54 di | §24.000 MHz 1.000 GHz 100.000 824.48376 MHz -46.05 dB
1.000 MHz | 1.62887 GHz | 41,41 dBm -26.41 dB 1.000 GH2 3.000 GHz 1.000 1.62887 GHz -43.11 dBm -30.11 dB
30000 GHz | 7 1 1.000 MHz 6.85483 GHz -4B.68 dBm | -35.68 dB 3.000 GHz | 00 GHz | 1.000 MHz | 6.82044 GHz -46.81 dBm | ~35/61 dB |
7.000 GHz 9.000 Gz 1.000 MHz 7.37253 GHz -51.71 dBm -38.71 dB 7.000 GHz 00 GHz 1.000 MHz 8.06053 GHz -51.83 dBm -38.83 dB
-
i ] (T ( )i ] () |
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LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

(Soeemm ) [E|fsvemom )
n v
Ref Level 0,00 dBm  Offsat 4.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit the-:l
INE_ABS INE_ABS
_LINE_A&S_
a0 der -30 dB
40 dBm ~40 dBrm
50 dar — = -50 dBm - g
-60 dBm . 60 dBm T
70 d&m 70 d8
-80 der -B0 dB
a0 dem -a0 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz. Start 30.0 MHz 19005 pts Stop 9.0 GHz
ISpurious Emissions |Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit ||| _rongelow | Rangeup | RBW | Frequency | powerabs | ALimit
30.000 MHz | 814,000 Mz 100,000 kH= 813,80410 MHz -53.61 dBm -40.61 a8 | [} 30.000 MHz | B14,000 MHz | 100,000 kHz | 813.80410 MHz -54.47 dB | ~41.47 dB_
824.000 MHz 1.000 GHz 100.000 kHz -56.82 dBm 824,000 MHz 1.000 GHz 100.000 kHz | 824.57171 MHz | -57.63 dBm -44.63 dB
1.000 GHz 3.000 GHz 1.000 MHz -40.03 dBm 2 1.000 GHz 3.000 GHz 1.000 MHz 1.63567 GHz -40.56 dBm -27,56 dB
3,000 GHz 7.000 GHz | 1.000 MHz -48.84 dBm | -35,84 B | 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.87463 GHz ~46.81 dBm | -35.81 de
7.000 GHz 9,000 GHz 1.000 MHz -51.75 dBm -38,75 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.34483 GHz -51,65 dBm -38.65 d&
il
T ] T e [ )i ) (T —

Highest Channel / QPSK

Highest Channel / 16QAM

=
v
Ref Level 0.00 dBm  Offsat 4.40 dB Mode Auto Sweap Ref Level 0.00 dBm  Offset 4.40 dB Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr @1 Avgrwr
Limit rLIm-'l Limit :t\m.-t-
Da 2 BPLURIOLIS INE_ABS D&E 52 PURIOUS INE_ABS
| . LINE_ABS
0 dBr
-30 der -30 der
-40 dBrm -40 dBrm
50 dar _ . -50 dBr i e e 7
-0 dBm—i-1t 50 dBm
I
=70 dm =70 dm
=80 dBr =80 dBr
<90 dBm- <90 dBm-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions 'Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALlmit | Range Low | Rangeup | RBW | Frequency |  powerabs | ALimit
30.000 MHz 614,000 MHz 100.000 kHz 812,62869 MHz -61.22 dBm -48.22 dB 30.000 MHz | B14.000 MHz 100.000 kHz 812,62669 MHz -61.53 dBm -4B.53 dB
824.000 MHz 1.000 GHz 100.000 kHz 825.09045 . MHz | -42.72 dBm —-29. 824.000 MHz 1.000 GHz 100.000 825.01149 MHz -43.06 dBm -30.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 40,55 dBm - 1.000 GHz 3.000 GHz 1.000 1.64287 GHz -41.67 dBm -28.67 d&
3.000 GHz | 7,000 GHz | 1.000 MHz ¢ 3 GHz —48.65 cBm | -35.65 0B | 3.000 GHz | 7,000 G 1.000 MH -48.72 dBm | -35,72 6B |
7.000 GHz 2,000 GHz 1.000 MHz 7.00740 GHz -51.81 dBm -38,81 dB 7.000 GHz 2,000 GHz 1.000 MHz -51.73 dBm -36.73 dB

( )i ] VI o

( T ] ' ! T ] J
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LTE Band 26 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

L i J

VNI o

( I

=)
v
Ref Level 0.00 dBm Offsat 4.40 d& Mode Auto Sweap Ref Level 0.00 dBm  Offset 4.40 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit hack Limit $hack
;l'llPl‘Jljh INE_ABS 10 ds -le H’LIF’[IJ-I-‘“ INE _ABS
ABS S LINE_ABS_
-30 derr
40 dem 40 dem
i 5 |
50 der i - —— "— 50 der i e "—
&0 der 1 50 der I
70 dB 78 ey
a0 dB a0 dB
-30 d| -30 d|
Start 30.0 MHz 19005 pts Stop 9.0 GHz | [[ start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions 'Spurious Emissions
Rangelow | Rangeup | RBW | Freguency |  poweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30,000 MHz 100,000 kHz | -27.91 dBm -14.91 0B 30,000 MHz 814,000 MHz 100,000 kHz | 813.80410 MHz | -29.04 diém -16.04 g8
22 z | 100,000 kHz -59,22 dBm | -46.22 B | 224,000 MHz 1,000 Gf 100.000 kHz 828,52074 MHz -55,01 dBm |

1.000 GHz 1.000 MHz | -41,07 dBm -28.07 dB 1.000 GHz 000 GHz 1,000 MHz | 1.62887 GHz | -42.67 dBm

3.000 GHz 7.000 GHz | 1.000 MHz 6.7116€ | -48.64 dBm | ~35.64 dB | 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.85843 GHz -48.65 dBm | -35.65 dB

7.000 GHz 9,000 GHz 1,000 MHz 7 60288 GHz -51.86 dBm -38.88 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.36573 GHz -51.80 dBm -38.90 dB

(LT —

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dim
SGL Count 100/100

Offsat 4.40 dB Mode Auto Sweap

(Spectnim

Ref Level (.00 dém
SGL Count 1004100

Offsat 440 d& Mode Auto Swesp

\ ) ' ]

T &

Il

@1 AvgPwr @1 AvgPwr
Limit fhark Limit trr.m-r
o ddpE_BPURIOUS LINE ABS o ddfE_$PURIOUS Line aps
B . LINE_ABS_ PURID E_ABS._
0 dBr
-4 der
40 dom
-50 dBr g | - .
-60 dBm ' A0 dBr
=70 dm =70 dB
a0 der g
<90 dBm- -30 dai
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALlmit | Rengelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz | B14.000 MHz 100.000 kHz 813.80410 MHz -49.02 dBm -36.02 dB 30,000 MHz 814,000 MHz 100,000 kH. 3 3 -36,78 dB
524.000 MHz 1.000 GHz 100.000 kHz 30,33 dB 1.000 G 100.000 kHz | ¥ : dem | a1a0ds |
1.000 GHz 3.000 GHz 1.000 MHz -40.43 dBm -27.43 dB 3,000 GHz 1,000 MHz | 1.63407 GHz | -40.58 dim -27.55 dB
3.000 GHz 7,000 GHz | 1.000 MHz -48.82 dBm | -35,82 0B | i | 7.000 GHz 1.000 MHz 6.88202 GHz -4B.65 dBm | -35.55 dB
7.000 GHz 9,000 GHz 1.000 MHz -51.61 dBm -36.61 dB 7.000 GHz 2.000 G| 1.000 MHz 8.00320 GHz di
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LTE Band 26 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offsat 4.40 dB

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 1004100

Offset 4.40 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
INE_ABS
-an der -30 derr
dBm 40 dgm
-50 der T - -50 der ‘{ o i
-60 dem 1 -A0 dBr
o
-70 dBr 70 dBi
-80 der 80 dB
<90 dBm- a0 da
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 18005 pts Stop 9.0 GHz
ISpurious Emissions :Spuriuus Emissions
| __Rangelow | Rangeup | RBW | Freguency |  poweraAbs | ALimit Rengelow | Rangeup | | Frequency Power Abs | ALimit
30.000 MHz 814,000 MHz 100.000 kHz 813,80410 MHz | -60.15 dBm -47.15 4B 30,000 MHz B14.000 MHz ©13.80410 MHz -60.72 dBm
§24.000 Mz 1,000 GHz 100.000 kH 827,03448 MHz -44,35 dBm 00.000 kHz | 27,0346 MHz 35,53 dBm | g T
1.000 GHz 3.000 GHz 1.000 1.63887 GHz -40.00 dBm 1.000 MHz | 1.63887 GHz | -41,75 dim -26.75 di
3.000 GHz 7.000 GHz | 1.000 MH: -4B.59 dBm | 1.000 MHz .84923 GHz -48.35 dBm 35,35 dB
7.000 GHz 9,000 GHz 1.000 MHz -51.73 dBm 1.000 MHz 7.38852 GHz -51.70 dBm

L )i

T &

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

o
v
Ref Level 0.00 dém  Offset 4.40 d& Mode Auto Sweap Ref Level 0.00 d2m  Offset 4.40 d& Mode Auto Swesp
SGL Count 1004100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ffhm'l' Limit trr.m-r
BPLRIOUS LINE _ABS i INE_ABS
1= E B '7 S|,
-30 dBm -30 dBm
~40 dBm ~40 dBm
50 dBr i e - 50 dBr ! e —
-60 der -0 der T
-
70 dBi 70 dBi
_— _—
a0 da a0 da
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions | spurious Emissions
Rengelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit | Rengelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 100,000 kHz | 813.80410 MHz | -39.15 dBm -26,15 dB 30,000 MHz E14.000 MHz 100,000 kH: 813.80410 MHz | =40.02 dBm -27.02 dB
! 100,000 kHz 832,22380 M -54.,40 dBm ~41,40 d& | 824.000 MHz | 832.31184 MHz 55,23 dBm | -42.23 d
1.000 MHz | 62927 GHz | -41,30 dBm -28.30 dB 1.000 GHz | 1.62927 GHz | -42,89 dBm -20.86 dB&
3.000 GHz 7 I 1.000 MHz 6.84283 GHz -48.62 dBm | ~35.62 dB 3.000 GHz | 7 1 1.000 MHz 6.89442 GHz -48.68 dBm | -35.68 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37652 GHz -51.67 dBm -38.67 d& 7.000 GHz 2.000 GHz 1.000 MHz 7.38052 GHz -51.80 dém -38.60 di&
n ] TN e I 1 (LT —
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LTE Band 26 / 15MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
v
Ref Level 0,00 dBm Offsat 4.40 dB Mode Auto Sweap Ref Level 0.00 dBm Offset 4.40 d& Mode Auto Sweap
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
-30 derr -30 derr
-0 dBm -0 dBm
-50 dgr —— i -0 der i -
-60 der -60 der 1
" n
70 dBy 70 dBy
—_ —_
a0 da a0 da
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Freguency |  poweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30,000 MHz El-i.l:l_L!_U MHz 100,000 kHz | 813.80410 MHz | -34.70 dBm .70.dB 30,000 MHz 814,000 MHz 100,000 kHz | 813.80410 MHz | -36.2% dBm -25.25 dB
B29.000 MHz a0 G 100,000 kH= 82004273 MHz -51.81 dBm -38.81 dB | B29.000 MHz | 1,000 GHz | 100.000 kHz 820,12819 MHz -48,85 dBm | -36.85 dB |
1.000 GHz 1,000 MHz | 1.63007 GHz | -40.66 dBm -27.66 dB 1.000 GHz 00 GHz 1.000 MHz | 1.63007 GHz | -41,64 dim -28.64 di
3.000 GHz 1,000 MHz 6.83723 GHz | -48.70 dBm | ~35.70 dB 3.000 GHz 00 GHz | 1.000 MHz | 6.70366 GHz -48.67 dBm | ~35.67 dB
1.000 MHz 7.26773 GHz ~E1 Bm -38.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36733 GH2 -51.81 dBm -38.81 d&
! . TNRVANT oa ! i }
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0052
40 Normal Voltage 0.0078
30 Normal Voltage 0.0065
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0079
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0048
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0036

Note: Normal Voltage =7.2 V. ; Battery End Point (BEP) =7 V. ; Maximum Voltage =8.4 V.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 26 / 1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.14 -55.03 -13 -42.03 -64.44 -58.26 3.98 9.36 H
2442.21 -53.15 -13 -40.15 -66.68 -56.70 4.85 10.55 H
Lowest 3256.28 -60.77 -13 -47.77 -76.54 -65.70 5.50 12.58 H
1628.14 -59.11 -13 -46.11 -68.00 -62.34 3.98 9.36 V
244221 -55.65 -13 -42.65 -68.95 -59.20 4.85 10.55 Vv
3256.28 -61.04 -13 -48.04 -76.46 -65.97 5.50 12.58 V
1636.74 -53.41 -13 -40.41 -62.82 -56.66 4.00 9.40 H
2455.11 -53.10 -13 -40.10 -66.61 -56.67 4.88 10.60 H
Middle 3273.48 -60.72 -13 -47.72 -76.47 -65.65 5.52 12.60 H
1636.74 -58.43 -13 -45.43 -67.32 -61.68 4.00 9.40 V
2455.11 -42.23 -13 -29.23 -55.53 -45.80 4.88 10.60 Vv
3273.48 -61.04 -13 -48.04 -76.42 -65.97 5.52 12.60 V
1645.34 -58.17 -13 -45.17 -67.76 -61.34 4.10 9.42 H
2468.01 -54.84 -13 -41.84 -68.36 -58.42 4.90 10.63 H
Highest 3290.68 -60.70 -13 -47.70 -76.41 -65.62 5.55 12.62 H
1645.34 -60.92 -13 -47.92 -69.99 -64.09 4.10 9.42 V
2468.01 -43.65 -13 -30.65 -56.96 -47.23 4.90 10.63 \Y
3290.68 -60.92 -13 -47.92 -76.24 -65.84 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B1 of B3

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID : B32X990

Report Issued Date : Apr. 03, 2020

Report Version

: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FW9D1403

LTE Band 26 / 3MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1628.3 -57.12 -13 -44.12 -66.53 -60.35 3.98 9.36 H

2442.45 -55.52 -13 -42.52 -69.05 -59.07 4.85 10.55 H

Lowest 3256.6 -60.80 -13 -47.80 -76.57 -65.73 5.50 12.58 H
1632 -58.23 -13 -45.23 -67.12 -61.46 3.98 9.36 \Y

2442.45 -56.11 -13 -43.11 -69.41 -59.66 4.85 10.55 V

3256.6 -60.90 -13 -47.90 -76.32 -65.83 5.50 12.58 V

1635.3 -53.79 -13 -40.79 -63.20 -57.04 4.00 9.40 H

2452.95 -55.41 -13 -42.41 -68.94 -58.98 4.88 10.60 H

Middle 3270.6 -60.57 -13 -47.57 -76.32 -65.50 5.52 12.60 H
1635.3 -58.14 -13 -45.14 -67.03 -61.39 4.00 9.40 V

2452.95 -42.55 -13 -29.55 -55.85 -46.12 4.88 10.60 \Y

3270.6 -60.97 -13 -47.97 -76.35 -65.90 5.52 12.60 \Y

1642.3 -56.66 -13 -43.66 -66.25 -59.83 4.10 9.42 H

2463.45 -52.18 -13 -39.18 -65.69 -55.76 4.90 10.63 H

Highest 3284.6 -60.37 -13 -47.37 -76.13 -65.29 5.55 12.62 H
1642.3 -60.77 -13 -47.77 -69.84 -63.94 4.10 9.42 V

2463.45 -43.50 -13 -30.50 -56.80 -47.08 4.90 10.63 V

3284.6 -61.16 -13 -48.16 -76.55 -66.08 5.55 12.62 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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swamanas. FCC RF Test Report

Report No. : FW9D1403

LTE Band 26 / 5MHz / QPSK

. Over SPA S.G. TX Cable | TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628.5 -55.75 -13 -42.75 -65.16 -58.98 3.98 9.36 H
244275 -53.21 -13 -40.21 -66.74 -56.76 4.85 10.55 H
Lowest 3257 -60.99 -13 -47.99 -76.78 -65.92 5.50 12.58 H
1628.5 -57.90 -13 -44.90 -66.79 -61.13 3.98 9.36 V
244275 -54.19 -13 -41.19 -67.49 -57.74 4.85 10.55 V
3257 -60.77 -13 -47.77 -76.21 -65.70 5.50 12.58 V
1633.5 -54.26 -13 -41.26 -63.67 -57.51 4.00 9.40 H
2450.25 -56.79 -13 -43.79 -70.32 -60.36 4.88 10.60 H
Middle 3267 -60.91 -13 -47.91 -76.70 -65.84 5.52 12.60 H
1633.5 -58.36 -13 -45.36 -67.25 -61.61 4.00 9.40 V
2450.25 -45.82 -13 -32.82 -59.12 -49.39 4.88 10.60 V
3267 -61.17 -13 -48.17 -76.61 -66.10 5.52 12.60 V
1638.5 -55.12 -13 -42.12 -64.71 -58.29 4.10 9.42 H
2457.75 -52.63 -13 -39.63 -66.14 -56.21 4.90 10.63 H
Highest 3277 -60.68 -13 -47.68 -76.43 -65.60 5.55 12.62 H
1638.5 -59.77 -13 -46.77 -68.84 -62.94 4.10 9.42 V
2457.75 -50.40 -13 -37.40 -63.70 -53.98 4.90 10.63 V
3277 -61.30 -13 -48.30 -76.68 -66.22 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 10MHz / QPSK
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1629 -56.02 -13 -43.02 -65.43 -59.27 4.00 9.40 H
2443.5 -54.86 -13 -41.86 -68.39 -58.43 4.88 10.60 H
Middle 3258 -60.54 -13 -47.54 -76.33 -65.47 5.52 12.60 H
1629 -59.12 -13 -46.12 -68.01 -62.37 4.00 9.40 \Y
2443.5 -55.34 -13 -42.34 -68.64 -58.91 4.88 10.60 V
3258 -61.22 -13 -48.22 -76.66 -66.15 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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